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B’Ij’c ... Continuation Sheet

Report No. - SS 1811961

TEST REPORT

Customer : » Test Item :

GB Coatings (Pvt) Ltd., Paint

No. 1B/468, Rajasinghe Mawatha,

Mulleriyawa. Service Requested :

Customer’s letters dated 2018-07-25 and

2018-10-09
Description : Identification of Test Item :
Two (02) test items. Test items were labelled as;

1. SAMPLE 01
SOLAKRO PAINTS
GB COATINGS (PVT) LTD

2. SAMPLE 02

SOLAAKRO PAINTS |
GB COATINGS (PVT) LTD

Date of receipt of test item :

2018-08-08
Test Dates : From 2018-08-20 to  2018-08-29
TEST RESULTS :
Test/Unit Test Method Results
Sample 01 Sample 02
Scrub Resistance SLS 557 : 2017 * Failed at 560 cycles | Failed at 1484 cycles

Note: *  SLS 557:2017 is directly address to emulsion paint for exterior use.
Test was carried out according to SLS 557 : 2017 on customer’s request
for the given test material of water proofing paint.
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Authorized Signatory W. A. M. Priyanwada
C.N. Vitharana Assistant Research Technologist
Researcih Engineer ,
Materiza!ls Labcratory
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